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1 INFORMATION

1.1 Test Iltem

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

Name : Cisco
Model : TTC7-25
FCCID: LDK07251456

Industry Canada ID :

2461L-07251456

Serial number :

/

Hardware identity and/or version:

Rev. B

Software identity and/or version :

S01828-1.0.0 Alpha7 ce913c0

Frequency Ranges :

U-NII'1: 5180 — 5240 MHz: 4 channels
U-NII 2A : 5260 — 5320 MHz: 4 channels
U-NII 2C : 5500 — 5720 MHz: 12 channels
U-NII 3: 5745 — 5825 MHz: 5 channels

Operating Modes :

802.11a
802.11n (HT20 / HT40)
802.11ac (HT80)

Type of Modulation :

Digital (OFDM - Orthogonal frequency-division multiplexing)

Conducted Output Power :

5180 — 5240 MHz: 29 mW
5260 — 5320 MHz: 85 mW
5500 — 5720 MHz: 73 mW
5745 — 5825 MHz: 82 mW

Antenna Connector :

Internal Antennas connected to PCB with U-FL connector

Number of Antennas :

2

Antenna Diversity Supported : Yes
Smart Antennas Supported : Yes
DFS/TPC : Slave Device

Power Supply :

FSP070-AHAN2

Description of Test Item

The EUT is a digital video encoder/decoder with WiFi and Bluetooth transceivers. The WiFi and Bluetooth transceivers
are contained in a module with single modular certification (FCC ID: VOB-P2180), however the antennas used in this

EUT are not certified.

1.2 Normal test conditions

Temperature:
Relative humidity:

Normal test voltage:

21.4-23.4°C
20-42%
120 VAC

The values are the limit registered during the test period.

1.3 Test Engineer(s)

Frode Sveinsen

Kristian Osvoll (Power Line Conducted Test)

Nemko Norway, Instituttveien 6, Kjeller, Norway
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1.4 Description of modification for Modification Filing

Not applicable.

1.5 Family List Rational

Not Applicable.

1.6 Antenna Requirement

Is the antenna detachable?

If detachable, is the antenna connector non-standard?

Type of antenna connector: U-FL (The antennas are internal with connector on the PCB)

Ref. FCC §15.203

1.7 Worst-Case Configuration and Mode

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

] No
] No

Radiated Emissions and Power Line Conducted Emissions were performed with the EUT set to transmit at the channel
with the highest output power as worst-case scenario.

The worst case data rates were:

802.11a mode: 6 Mbps
802.11n HT20 mode: MCSO0
802.11n HT40 mode: MCSO0
802.11n HT80 mode: MCSO0

1.8 Antenna Gain

The EUT has two antennas that are connected to the main PCB with a cable and connector. The values
below are the antenna gain values provided by the manufacturer:

Frequency (MHz) Max Gain Ant #0 (dBi) Max Gain Ant #1 (dBi)
5150 4.26 4.24
5250 4.39 4.34
5350 5.33 4.81
5470 4.95 5.12
5600 4.98 4.39
5725 5.02 4.58
5785 4.70 4.30
5800 5.10 4.52
5850 4.85 5.06

1.9 EUT Operating Modes

Description of operating modes

Additional information

Continuous TX, 5 GHz Mode

Continiuous traffic, WLAN 5GHz 20, 40 or 80 MHz with Special software version

Nemko Norway, Instituttveien 6, Kjeller, Norway
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1.10 EUT Power Levels

TEST REPORT
FCC Part 15E
Report no.: 315772-2

FCC ID: LKD07251456

Channel Freq (MHz) 11a 11n 11n 11ac 11ac
HT20 HT40 HT80 HT160
36 5180 12,5 6.5
40 5200 12.0 6.5
44 5220 12.0 6.5
48 5240 12.0 6.5
52 5260 15.0 14.0
56 5280 15.0 14.0
60 5300 15.0 14.0
64 5320 15.0 14.0
100 5500 15.0 13.5
104 5520 14.0 12.5
108 5540 14.0 12.5
112 5560 14.0 12.5
116 5580 14.0 12.5
120 5600 D D
124 5620 D D
128 5640 D D
132 5660 14.0 12.5
136 5680 14.0 12.5
140 5700 10.5 8.5
144 5720 D D
149 5745 14.5 11.5
153 5765 14.5 12.5
157 5785 14.5 12.5
161 5805 14.5 12.5
165 5825 14.5 12.5
38 5190 9.0
46 5230 9.0
54 5270 13.5
62 5310 12.0
102 5510 9.5
110 5550 11.5
118 5590 D
126 5630 D
134 5670 12.0
142 5710 D
151 5755 10.0
159 5795 13.5
42 5210 9.5
58 5290 11.0
106 5530 8.5
122 5610 D
138 5690 D
155 5775 9.0
50 5250 N/A
114 5550 N/A
D = Disabled/ Not Used
Nemko Norway, Instituttveien 6, Kjeller, Norway Page 5 (121)
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1.1 On Time and Duty Cycle Factors

TEST REPORT
FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

Mode On Time Period Duty Cycle Duty Cycle Duty Cycle

Burst (ms) (msec) (linear) Correction: Correction:

Power (dB) Voltage (dB)
802.11a CDD 1.428 1.528 0.9346 0.29 0.59
802.11n HT20 CDD 0.692 0.794 0.8715 0.60 1.19
802.11n HT40 CDD 0.356 0.455 0.7824 1.07 213
802.11n HT80 CDD 0.192 0.292 0.6575 1.82 3.64

The results above are from UL report no. 15U21878-E4V2

1.12 Comments

This report covers only limited radiated tests to show compliance with the new antenna in this EUT. All other radio tests

for 2.4GHz WLAN are covered by UL reports no. 15U21878-E4V2.

The measurements were done with the EUT powered by 115 V AC. It was checked that power variations between 85%
and 115% did not have any influence on the measurements.

All ports were populated during spurious emission measurements.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E
Nem ko Report no.: 315772-2
FCC ID: LKD07251456

2 TEST REPORT SUMMARY

2.1 General

All measurements are tracable to national standards.

The tests were conducted for the purpose of demonstrating compliance with FCC CFR 47 Part 15,
paragraph 15.407 and Industry Canada RSS-247 Issue 1.

Tests were performed in accordance with ANSI C63.4-2014 and ANSI C63.10-2013.
Radiated tests were performed in a semi-anechoic chamber at measuring distances of 3m and 10m.
A description of the test facility is on file with the FCC and Industry Canada.

X New Submission X Production Unit
[] Class Il Permissive Change [] Pre-production Unit
NIl Equipment Code (] Family Listing

Nemko

THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CONFIGURATIONS TESTED.
Deviations from, additions to, or exclusions from the test specifications are described in “Summary of Test Data”.

Nemko Group authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such
third parties. Nemko Group accepts no responsibility for damages suffered by any third party as a result of decisions made or actions
based on this report.

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 7 (121)
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2.2 Test Summary

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

Name of test FCC Part 15 RSS-247, Issue 1 | Result
reference reference
Supply Voltage Variations 15.31(e) 6.11 (RSS-GEN) Complies1
Antenna Requirement 15.203 8.3 (RSS-GEN) Complies
Power Line Conducted Emission 15.107(a) 8.8 (RSS-GEN) Complies
15.207(a)
Maximum Output Power 15.407(a) 6.2 Complies
Power Spectral Density 15.407(a) 6.2 Complies
Unwanted Emissions 15.407(b) 6.2 Complies
Discontinuation of Transmission 15.407(c) 6.3 Complies1
Frequency Stability 15.407(g) N/A Complies1
Transmit Power Control 15.407(h) 6.2.3 Complies1
Radiated Emissions 15.205 8.9 (RSS-GEN) Complies
15.209
' Covered by UL Test Report no. 15U21878-E4V2
Dynamic Frequency Selection
Name of test FCC Part 15 RSS-247, Issue 1 | Result
reference reference
Non-Occupancy Period 15.407(h) 6.3 N/A?
DFS Detection Threshold 15.407(h) 6.3 N/A?
Channel Availability Check Time 15.407(h) 6.3 N/AZ
U-NII Detection Bandwidth 15.407(h) 6.3 N/A?
Channel Closing Transmission Time 15.407(h) 6.3 Complies3
Channel Move Time 15.407(h) 6.3 Complies®

% The EUT is a Slave Device without radar detection.
® DFS tests for slave device are covered by UL report no. 15U21878-E5V1.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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3 TEST RESULTS

3.1 Power Line Conducted Emissions

FCC Part 15.207 (a)
ISED RSS-GEN Issue 4, Clause 8.8

TEST REPORT
FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

Test Performed By: Kristian Osvoll

Date of Test: 3-Nov-2016

Measurement procedure:

Test Results:

Measurement Data:

ANSI C63.4-2014 using 50 pH/50 ohms LISN.
Complies.
See attached graph, (Peak detector).

Highest measured value (L1 and N):

Frequency
(MHz)

QuasiPeak
(dBpV)

Average
(dBuV)

Limit
(dBuV)

Margin
(dB)

Meas.
Time
(ms)

Bandwidth
(kHz)

Line PE

Corr.
(dB)

100

90

80

70

60

50

Level in dBuV

40

30

20

Full Spectrum

CISPR Class-A- QP

CISPR Class A AV

300 400 500

800 1M

2M

3M 4M 5M 6

Frequency in Hz

All emissions are below the limits in FCC 15.207

Nemko Norway, Instituttveien 6, Kjeller, Norway
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3.2 Maximum Output Power, EIRP

FCC 15.407 (a)

ISED RSS-247, Issue 1, Clause 6.2
Test Results: Complies
Measurement Data:

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

Ch. No. Nominal Frequency Maximum E.L.R.P. (dBm)
(MHz) 802.11a 802.11n HT20 802.11n HT40 802.11n HT80
36 5180 9.4 6.0
40 5200 13.0 11.8
48 5240 14.0 125
52 5260 15.8 19.4
60 5300 16.1 20.1
64 5320 10.3 10.8
100 5500 11.2 9.9
116 5580 16.3 20.0
140 5700 5.1 5.3
149 5745 9.4 8.2
157 5785 19.6 23.1
165 5825 8.9 7.8
38 5190 9.2
46 5230 14.2
54 5270 19.0
62 5310 9.9
102 5510 6.9
110 5550 20.3
134 5670 9.9
151 5755 7.4
159 5795 10.3
42 5210 8.6
58 5290 8.4
106 5530 5.7
155 5775 5.3
Measured values are corrected for Duty Cycle.
Values in boldface are measured values, all other values are from UL report no. 15U21878-E4V2.
Power limits
Frequency Band Power limit
5150 — 5250 MHz Less than the lesser of 50mW or 4 dBm + 10 log B 16.9 dBm
5250 — 5350 MHz Less than the lesser of 250 mW or 11 dBm + 10 log B 23.9 dBm
5470 — 5725 MHz
5725 — 5825 MHz Less than the lesser of 1 Watt (30 dBm) or 17 dBm + 10 log B 29.9 dBm

B is the 26 dB emission bandwidth in MHz

If transmitting antennas of directional gain greater than 6 dBi are used, the maximum conducted output power from the intentional
radiator shall be reduced below the stated value above by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT
FCC Part 15E

Ne m ko Report no.: 315772-2
FCC ID: LKD07251456

(Jo - GO T [-]

Ref Level 107.00 dBuv/m “ RBW 1 MHz SGL
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

TOF
1 ACLR

1RmM Avg
M1[1] 92.90 dBpV¥/m
5.1848350 GHz

100 depv/m

90 dBpv/m

80 dBpv/m

70 depv/m

60 dBpv/m

S0 dBpv/m

TR

40 dBpv/m

30 depv/m

20 dBpv/m

10 dBpv/m
CF 5.18 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz |

2 Result Summary None
|

Channel | Bandwidth | Offset | _EQFr
Tx1 (Ref) 21,000 MHz 104.32 dBpV/m
Tx Total 104.32 dBpV/m

Maximum EIRP, 5180 MHz, 802.11a 6Mbps, Ant 0

SLoe el ]

Mode Auto Sweep Count 1000/1000

Ref Level 117.00 dBuv/m @ RBW 1 MHz
o Att 10dB SWT 1.0l ms VBW 3 MHz
TDF

M1[1] 92.63 dBpV/m
5.1832120 GHz

110 dBpv/m:

100 dBpv/m

90 dBpv/m:

80 depv/m

70 dBpv/m /

60 dBpv/m

S0 dBuv/!

40 depv/m

30 dBpv/m

20 dBpv/m
CF 5.18 GHz 1001 pts 4.07 MHz/
2 Result Summary None

|

Channel | Bandwidth | Offset | _EQF
Tx1 (Ref) 20.000 MHz 104.34 v/
Tx Total 104.24 dBpV/m

Maximum EIRP, 5180 MHz, 802.11a 6Mbps, Ant 1

Span 40.7 MHz |

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 11 (121)



TEST REPORT
FCC Part 15E

Ne m ko Report no.: 315772-2
FCC ID: LKD07251456

() a8 e TS TN e | [ ]
Ref Level 117.00 dBuv/m “ RBW 1 MHz SGL
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

Avg
M1[1] 92.56 dBpV/m
5.3189210 GHz

110 dBpv/m:

100 dBpv/m

90 dBpv/m:

80 depv/m

70 dBpv/m

60 dBpv/m /

40 depv/m

30 depv/m-

20 dBpv/m
CF 5.32 GHz 1001 pts

2 Result Summary None
Channel | Bandwidth | Offset
Tx1 (Ref) 21.000 MHz
Tx Total

Maximum EIRP, 5320 MHz, 802.11a 6Mbps, Ant 0

4.0 MHz/ Span 40.0 MHz |

a a — v
Ref Level 117.00 dBuv/m “ RBW 1 MHz SGL
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

[s]
M1[1] 93.72 dBp¥/m
5.3184820 GHz

110 dBpv/m:

100 dBpv/m

90 dBpv/m:

80 depv/m

70 dBpv/m

60 dBpv/m

40 depv/m

30 depv/m-

20 dBpv/m
CF 5.32 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz |
2 Result Summary None ]
Channel | Bandwidth | Offset |
Tx1 (Ref) 21.000 MHz
Tx Total

Maximum EIRP, 5320 MHz, 802.11a 6Mbps, Ant 1

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 12 (121)



TEST REPORT
FCC Part 15E

Ne m ko Report no.: 315772-2
FCC ID: LKD07251456

=) ) o

[ N ]
Ref Level 107.00 dBuv/m “ RBW 1 MHz SGL
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF
1 ACLR

1RmM Avg
M1[1] 92.11 dBpV¥/m
5.5037160 GHz

100 depv/m

90 dBpv/m

80 dBpv/m

70 depv/m

60 dBpv/m

40 dBpv/m

30 depv/m

20 dBpv/m

10 dBpv/m
CF 5.5 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz |

2 Result Summary None

Channel | Bandwidth | Offset | Eg*gr
Tx1 (Ref) 21,000 MHz 103.42 dBpV/m
Tx Total 103.42 dBpV/m

Maximum EIRP, 5500 MHz, 802.11a 6Mbps, Ant 0

=) =) ) s v
Ref Level 107.00 dBuv/m “ RBW 1 MHz SGL

o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF

1 ACLR

1RmM Avg
M1[1] 94.58 dBpV/m
5.4980420 GHz

100 depv/m

90 dBpv/m

80 dBpv/m

70 depv/m

60 dBpv/m

M

| S0.6BTV/ M

40 dBpv/m

30 depv/m

20 dBpv/m

10 dBpv/m
CF 5.5 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz |

2 Result Summary None
Channel | Bandwidth | Offset | Po | |

Tx1 (Ref) 21.000 MHz 106.11 /
Tx Total 106.11 dBpV/m

|
Maximum EIRP, 5500 MHz, 802.11a 6Mbps, Ant 1

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 13 (121)



Ref Level 107.00 dBuv/m

“ RBW 1 MHz

10dB SWT 1.01ms VBW 3 MHz

100 depv/m

90 dBpv/m

80 dBpv/m

70 depv/m

60 dBpv/m

S0 dBpv/m

40 dBpv/m

30 depv/m

20 dBpv/m

10 depv/m

CF 5.7 GHz

(52 ) sectm

Mode Auto Sweep

1001 pts

TEST REPORT
FCC Part 15E
Report no.: 315772-2

FCC ID: LKD07251456

[-]

SGL
Count 1000/1000

M1[1]

1RmM Avg
88.63 dBpV/m
5.6968830 GHz

M&A AR g syt s 1

4.0 MHz/

Span 40.0 MHz |

2 Result Summary

None

Channel

| idth |

Offset

Tx1 (Ref)

Bandwid
21.000 MHz

Tx Total

i

Maximum EIRP, 5700 MHz, 802.11a 6Mbps, Ant 0

Ref Level 107.00 dBuv/m

a 8

10dB SWT 1.01 ms

100 depv/m

90 dBpv/m

80 dBpv/m

70 depv/m

60 dBpv/m

S0 dBpv/m

40 dBpv/m

30 depv/m

20 dBpv/m

10 depv/m

CF 5.7 GHz

“ RBW 1 MHz
VBW 3 MHz

(52 ) sectnm

Mode Auto Sweep

1001 pts

[-]

SGL
Count 1000/1000

M1[1]

1RmM Avg
88.13 dBpV/m
5.6957640 GHz

4.0 MHz/

Span 40.0 MHz |

2 Result Summary

None

Channel

I Bandwidth I

Offset

Tx1 (Ref)

21.000 MHz

Tx Total

i

Maximum EIRP, 5700 MHz, 802.11a 6Mbps, Ant 1

Nemko Norway, Instituttveien 6, Kjeller, Norway
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Ref Level 107.00 dBuv/m
o Att
TDF

10dB SWT 1.01 ms

(52 ) spectum

“ RBW 1 MHz
VBW 3 MHz

100 depv/m

90 dBpv/m

80 dBpv/m

70 depv/m

60 dBpv/m

S0 dBpv,

40 dBpv/m

30 depv/m

20 dBpv/m

10 depv/m

CF 5.745 GHz

1001 pts

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

8 TTINe e |

Mode Auto Sweep

4.0 MHz/

[ N ]
SGL

Count 1000/1000

1RmM Avg
92.03 dBpv/m
5.7486360 GHz

M1[1]

Span 40.0 MHz |

2 Result Summary

Channel |

idth |

Tx1 (Ref)

Bandwid
21.000 MHz

Tx Total

i

Maximum EIRP, 5745 MHz, 802.11a 6Mbps, Ant 0

Ref Level 107.00 dBuv/m
o Att
TDF
1 ACLR

10dB SWT 1.01 ms

(52 ) spectm

“ RBW 1 MHz
VBW 3 MHz

100 depv/m

90 dBpv/m

80 dBpv/m

70 depv/m

60 dBpv/m

S0 dBuY, -

40 dBpv/m

30 depv/m

20 dBpv/m

10 depv/m

CF 5.745 GHz

1001 pts

8 TINe e |

Mode Auto Sweep

4.0 MHz/

[ N ]
SGL

Count 1000/1000

1RmM Avg
92.86 dBpv/m
5.7400850 GHz

M1[1]

L‘NMML..N A

Span 40.0 MHz |

2 Result Summary

None

Channel |

idth |

Offset

Tx1 (Ref)

21.000 MHz

=
104.33 iB V/m

Tx Total

104.33 d

i

w

Maximum EIRP, 5745 MHz, 802.11a 6Mbps, Ant 1

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT
FCC Part 15E

Ne m ko Report no.: 315772-2
FCC ID: LKD07251456

&) ) G iC ) [-]

Ref Level 107.00 dBuv/m “ RBW 1 MHz SGL
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

TOF
1 ACLR

1RmM Avg
M1[1] 90.13 dBp¥/m
5.8216830 GHz

100 depv/m

90 dBpv/m

80 dBpv/m

70 depv/m

60 dBpv/m

oanger |

WWW

40 dBpv/m

30 depv/m

20 dBpv/m

10 dBpv/m
CF 5.825 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz |

2 Result Summary None
Channel | Bandwidth | Offset | |
Tx1 (Ref) 21.000 MHz
Tx Total

Maximum EIRP, 5825 MHz, 802.11a 6Mbps, Ant 0

) (Jo - G O T [-]

Ref Level 107.00 dBuv/m “ RBW 1 MHz SGL
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

TOF

M1[1] 92.31 dBpV/m

5.8287160 GHz

100 depv/m

90 dBpv/m

80 dBpv/m

70 depv/m

60 dBpv/m

im0
| S0den

40 dBpv/m

30 depv/m

20 dBpv/m

10 dBpv/m
CF 5.825 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz |
2 Result Summary None ]
Channel | Bandwidth | Offset | |
Tx1 (Ref) 21.000 MHz
Tx Total

Maximum EIRP, 5825 MHz, 802.11a 6Mbps, Ant 1

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 16 (121)



TEST REPORT
FCC Part 15E

Ne m ko Report no.: 315772-2
FCC ID: LKD07251456

oo Lo Gl Clees O Gl Clase () [ ]

Ref Level 117.00 dBuv/m @ RBW 1 MHz
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TDF

M1[1] 90.27 dBpV/m
5.1782510 GHz

110 dBpv/m:

100 dBpv/m

90 dBpv/m:

80 depv/m

70 dBpv/m

60 dBpv/m /

50 depv/m W/
|

40 depv/m

30 depv/m-
20 dBpv/m
CF 5.18 GHz 1001 pts 4.27 MHz/ Span 42.7 MHz
2 Result Summary None
Channel | Bandwidth | Offset
Tx1 (Ref) 21.000 MHz
Tx Total

i
Maximum EIRP, 5180 MHz, 802.11n HT20, MIMO

(=) a S e e |

Ref Level 117.00 dBuv/m “ RBW 1 MHz SGL
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

TOF
1 ACLR

1RmM Avg
M1[1] 95.29 dBpV/m
5.3227730 GHz

110 dBpv/m:

100 dBpv/m

90 dBpv/m:

80 depv/m

70 dBpv/m

60 dBpv/m

50 dpptim

40 depv/m

30 depv/m-

20 dBpv/m
CF 5.32 GHz 1001 pts 4.27 MHz/ Span 42.7 MHz

2 Result Summary None
Channel | Bandwidth | Offset
Tx1 (Ref) 21.000 MHz
Tx Total

i
Maximum EIRP, 5320 MHz, 802.11n HT20, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 17 (121)



TEST REPORT
FCC Part 15E

Ne m ko Report no.: 315772-2
FCC ID: LKD07251456

=) =) ) o

[ N ]
Ref Level 107.00 dBuv/m “ RBW 1 MHz SGL
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF
1 ACLR

1RmM Avg
M1[1] 94.69 dBpV/m
5.5026770 GHz

100 depv/m

90 dBpv/m

80 dBpv/m

70 depv/m

60 dBpv/m

I R

20, Bty

40 dBpv/m

30 depv/m

20 dBpv/m

10 dBpv/m
CF 5.5 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz |
2 Result Summary None ]

Channel | Bandwidth | Offset

Tx1 (Ref) 21.000 MHz

Tx Total

Maximum EIRP, 5500 MHz, 802.11n HT20, MIMO

=) =) () omms

Ref Level 107.00 dBuv/m “ RBW 1 MHz SGL

o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF

1 ACLR

1RmM Avg
M1[1] 89.90 dBpV/m
5.7021580 GHz

100 depv/m

90 dBpv/m

80 dBpv/m

70 depv/m

60 dBpv/m

S0 dBpv/m

30 depv/m

20 dBpv/m

10 dBpv/m
CF 5.7 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz |

2 Result Summary None
Channel | Bandwidth | Offset

| Eﬁﬂer
Tx1 (Ref) 21.000 MHz 9 BpV/m
99,97 dBpV/

Tx Total m

Maximum EIRP, 5700 MHz, 802.11n HT20, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 18 (121)



TEST REPORT
FCC Part 15E

Ne m ko Report no.: 315772-2
FCC ID: LKD07251456

(=) () e ()] -]
Ref Level 107.00 dBuv/m “ RBW 1 MHz SGL

o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TDF

1 ACLR

1RmM Avg
M1[1] 92.78 dBpV/m
5.7470380 GHz

100 depv/m

90 dBpv/m

80 dBpv/m

70 depv/m

60 dBpv/m

200

40 dBpv/m

30 depv/m

20 dBpv/m

10 depv/m

CF 5.745 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz |

2 Result Summary None ]
Channel | idth | Offset

Bandwid
Tx1 (Ref) 21.000 MHz
Tx Total

Maximum EIRP, 5745 MHz, 802.11n HT20, MIMO

) (Jo - G O T [-]

Ref Level 107.00 dBuv/m “ RBW 1 MHz SGL

o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF

1 ACLR

1RmM Avg
M1[1] 92.41 dBpV¥/m
5.8220830 GHz

100 depv/m

90 dBpv/m

80 dBpv/m

70 depv/m

60 dBpv/m

Wm s

40 dBpv/m

30 depv/m

20 dBpv/m

10 dBpv/m
CF 5.825 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz |

2 Result Summary None
Channel | Bandwidth | Offset
Tx1 (Ref) 21.000 MHz
Tx Total

Maximum EIRP, 5825 MHz, 802.11n HT20, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 19 (121)



TEST REPORT
FCC Part 15E

Ne m ko Report no.: 315772-2
FCC ID: LKD07251456

a a — v
Ref Level 107.00 dBuv/m “ RBW 1 MHz SGL

o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF

1 ACLR

1RmM Avg
M1[1] 90.17 dBpV¥/m
5.1856950 GHz

100 depv/m

90 dBpv/m

80 dBpv/m

70 depv/m

60 dBpv/m

40 dBpv/m

30 depv/m

20 depv/m-

10 dBpv/m
CF 5.19 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz |

2 Result Summary None
Channel | Bandwidth | Offset | Eg*g
Tx1 (Ref) 40.000 MHz 103.33
Tx Total 103.33 dBpV/m

Maximum EIRP, 5190 MHz, 802.11n HT40, MIMO

(=) a weme - (F e [EE()

[ N ]
Ref Level 117.00 dBuv/m “ RBW 1 MHz SGL
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF

M1[1] 90.98 dBpV/m
5.2953810 GHz

110 dBpv/m:

100 dBpv/m

90 dBpv/m:

80 depv/m

70 dBpv/m

60 dBpv/m

;N_ef“?ruf”‘\v —

40 depv/m

30 depv/m-

20 dBpv/m
CF 5.31 GHz 1001 pts
2 Result Summary None

Channel | th | Offset | PoFr | |
Tx1 (Ref) 40,000 MHz 104.01 dBpV/m
Tx Total 104.01 dBpV/m

Maximum EIRP, 5310 MHz, 802.11n HT40, MIMO

8.13 MHz/ Span 81.3 MHz |

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 20 (121)



TEST REPORT
FCC Part 15E

Ne m ko Report no.: 315772-2
FCC ID: LKD07251456

=) =) ) o

[ N ]
Ref Level 107.00 dBuv/m “ RBW 1 MHz SGL
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF
1 ACLR

1RmM Avg
M1[1] 88.36 dBpV¥/m
5.5151170 GHz

100 depv/m

90 dBpv/m

80 dBpv/m

70 depv/m

60 dBpv/m

S0 dBpv/m

40 dBpv/m

30 depv/m

20 dBpv/m

10 depv/m

CF 5.51 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz |

2 Result Summary None ]
Channel | idth | Offset

Bandwid
Tx1 (Ref) 40.000 MHz
Tx Total

Maximum EIRP, 5510 MHz, 802.11n HT40, MIMO

= a B a Spectrum 4 v
Ref Level 107.00 dBuv/m “ RBW 1 MHz SGL
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TDF
1 ACLR 1Rm &vg
M1[1] 91.14 dBp¥/m
100 depiv/m 5.6647210 GHz
90 depv/m
80 dBpv/m
70 dBpv/m
60 dBpv/m
T |
e et M|
40 dBpv/m
30 dBpv/m
20 depv/m
10 dBpv/m
CF 5.67 GHz 1001 pts 8.13 MHz/ Span 81.3 MHz |
2 Result Summary None ]
Channel | th | Offset | EQFr | |
Tx1 (Ref) 40,000 MHz 104.07 dBpV/m
Tx Total 104.07 dBpV/m

Maximum EIRP, 5670 MHz, 802.11n HT40, MIMO
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(@emko

Ref Level 107.00 dBuv/m @ RBW 1 MHz
10dB SWT 1.0l ms VBW 3 MHz

(52 ) sectm

Mode Auto Sweep

100 dBpv/m

90 depv/m-

80 dBpv/m:

70 dBpv/m:

60 dBpv/m-

40 dBpv/m:

30 depv/m:

20 depv/m-

10 dBpv/m:
CF 5.755 GHz 1001 pts

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

[ N ]
SGL

Count 1000/1000

1RmM Avg
88.57 dBpV/m|
5.7494860 GHz

6.0 MHz/ Span 60.0 MHz |

2 Result Summary None

Channel | Bandwidth | Offset

Tx1 (Ref) 40.000 MHz

Tx Total

i

Maximum EIRP, 5755 MHz, 802.11n HT40, MIMO

(52 ) sectnm

Mode Auto Sweep

Ref Level 107.00 dBuv/m @ RBW 1 MHz
o Att 10dB SWT 1.0l ms VBW 3 MHz

100 dBpv/m

90 depv/m-

80 dBpv/m:

70 dBpv/m:

60 dBpv/m-

S0 dBpv/m:

40 dBpv/m:

30 depv/m:

20 depv/m-

10 dBpv/m:
CF 5.795 GHz 1001 pts

SGL
Count 1000/1000

91.38 dBpV/m
5.7794760 GHz

6.0 MHz/ Span 60.0 MHz |

2 Result Summary None

Channel | Bandwidth | Offset

Tx1 (Ref) 40.000 MHz

104.46 46y |
104:4m|!v7—

Tx Total

i

Maximum EIRP, 5795 MHz, 802.11n HT40, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E
Ne m ko Report no.: 315772-2
FCC ID: LKD07251456

(Yo GO T [-]

Ref Level 107.00 dBuv/m “ RBW 1 MHz SGL
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TDF
1 ACLR 1RmM Avg
T T [T Wil esoramm
100 dBuv/m 5.216230 GHz
90 depv/m-
80 dBpv/m:
70 dBpv/m:
60 dBpv/m-
S0 dBpv/m:
P e W Sl \kﬁ
o]
40 dBpv/m:
30 depv/m:
20 depv/m-
10 dBpv/m:
CF 5.21 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz |
2 Result Summary None ]
Channel | Bandwidth | Offset | _EQFr | |
Txl (Ref) §2.000 MHz 102.02 V/m
Tx Total 102.02 dBpV/m

Maximum EIRP, 5210 MHz, 802.11n HT80, MIMO

=) =) () omms

[ N ]
Ref Level 107.00 dBuv/m “ RBW 1 MHz SGL
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

1R (s]
85.08 dBpV/m|

100 depv/m 5.276090 GHz

90 depv/m-

80 dBpv/m:

70 dBpv/m:

60 dBpv/m-

S0 dBpv/m:

40 dBpv/m:

30 depv/m:

20 depv/m-

10 dBpv/m:

CF 5.29 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz |

2 Result Summary None ]
Channel | Bandwidth | Offset |

Tx1 (Ref) 82.000 MHz

Tx Total

Maximum EIRP, 5290 MHz, 802.11n HT80, MIMO
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TEST REPORT

FCC Part 15E
Ne m ko Report no.: 315772-2
FCC ID: LKD07251456

(=] a afa e e | -]
Ref Level 107.00 dBuv/m @ RBW 1 MHz
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TDF
M1[1] 82.65 dBpV/m

100 dBuv/m 5.544870 GHz
90 depv/m-
80 dBpv/m:

70 dBpv/m:

60 dBpv/m-

S0 dBpv/m:

I —

30 depv/m:

20 depv/m-

10 dBpv/m:

CF 5.53 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz |
2 Result Summary None ]

Channel | Bandwidth | Offset | Eﬁﬂer | |
Tx1 (Ref) 80.000 MHz 99.14 dBpV/m
Tx Total 99.14 dBpV/m

Maximum EIRP, 5530 MHz, 802.11n HT80, MIMO

a a afsglea a| [-]

Ref Level 107.00 dBuv/m “ RBW 1 MHz SGL
o Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000
TOF

M1[1] 81.52 dBpv/m|
100 dBpv/i 5.779560 GHz

Wim

90 depv/m-

80 dBpv/m

70 dBpv/m:

60 dBpv/m-

S0 dBpv/m:

40 dBpv/m:

30 depv/m:

20 depv/m-

10 dBpv/m:
CF 5.775 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz |
2 Result Summary None ]

Channel | Bandwidth | Offset

Tx1 (Ref) 82.000 MHz

Tx Total

Maximum EIRP, 5775 MHz, 802.11n HT80, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway Page 24 (121)



[ Nemko

3.3 Emission Bandwidth B

Para. No.: 15.407(a)

ISED RSS-GEN, Issue 4, Clause 6.6
Test Results: Complies

Measurement Data:

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

Ch. No. Nominal Frequency 26dB Bandwidth (MHz)
(MHz) 802.11a 802.11n HT20 802.11n HT40 802.11n HT80
36 5180 21.3 21.0
40 5200 211 21.2
48 5240 22.0 21.0
52 5260 20.8 20.9
60 5300 21.3 21.3
64 5320 21.3 21.0
100 5500 21.2 21.0
116 5580 20.6 21.2
140 5700 21.3 211
149 5745 21.3 21.0
157 5785 / /
165 5825 21.4 21.2
38 5190 39.7
46 5230 38.7
54 5270 39.2
62 5310 40.0
102 5510 39.9
110 5550 38.9
134 5670 40.1
151 5755 40.0
159 5795 40.4
42 5210 82.4
58 5290 82.1
106 5530 82.2
155 5775 83.8
Values in boldface are measured values, all other values are from UL report no. 15U21878-E4V2.
Limit:
No requirements as long as the emissions are within the band-edges.
Nemko Norway, Instituttveien 6, Kjeller, Norway Page 25 (121)



C@emko

1 Frequency Sweep

Multi¥iew I Spectrum [ Spectrum 2 I Spectrum 4 @] Spectum 5
Ref Level 107.00 dBuv/m RBW 200 kHz
Att 10dB SWT 1.01ms VBW 1MHz Mode Auto Sweep
TOF

8- 8

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

94.51 dBpV/m
5.1782820 GHz|

M1[1]

100 dBpv/m

M1

90 depv/m /

80 depv/m

70 depv/m

/ﬂ‘ X

60 dBpv/m W

50 depv/m

40 depv/m

30 depv/m

20 depv/m

10 dBpv/m

CF 5.18 GHz

1001 pts

4.0 MHz/

Span 40.0 MHz

2 Marker Table

Type | Ref | Trc | X-Value

Y-Value

I

Function

Function Result |

5.178282 GHz
5.169371 GHz
5.190509 GHz

M1 1
T1 1
T2 1

94.51 dBpV/m
68.67 dBuv/m
68.35 dBuv/m

ndB
ndB down BW
Q Factor

26.0 dB
21.14 MHz
245.0

|

Emission Bandwidth B, 5180 MHz, 802.11a 6Mbps, Ant 0

MultiView I Spectrum

s

arrs

@I Spectrum 4

) e

Ref Level 107.00 dBuv/m

Att 10dB SWT 1.01ms VBW

TDF

1 Frequency Sweep

RBW 200 kHz

1 MHz Mode Auto Sweep

=1

1Pk Max
94.28 dBpV/m

Emission Bandwidth B, 5180 MHz, 802.11a 6Mbps, Ant 1

Nemko Norway, Instituttveien 6, Kjeller, Norway

M1[1]
100 dByvAm 5.1782920 GHz
M1
90 dBpv/m /
80 dBpv/m / \
70 depv/m /Tvl ‘;\
60 dBpv/m "
M AT
40 dBpv/m
30 dBpv/m
20 dBpv/m
10 dBpv/m
CF 5.18 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |

M1 1 5.178292 GHz 94.28 dBpV/m ndB 26.0 dB

T1 1 5.169266 GHz 68.26 dBpv/m ndB down BW 21.27 MHz

T2 1 5.190531 GHz 68.06 dBuv/m Q Factor 243.5

H [ CEREEEE ]
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C@emko

) e

X I Spectrum 6 i

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

1 Frequency Sweep

Multi¥ievws I Spectrum [ Spectrum 2 I Spectrum 3 @I Spectrum 4
Ref Level 107.00 dBuv/m RBW 200 kHz
Att 10dB SWT 1.01ms VBW 1MHz Mode Auto Sweep
TOF

94,08 dBpvV/m

Emission Bandwidth B, 5320 MHz, 802.11a 6Mbps, Ant 0

) e

X I Spectrum 6 i

M1[1]
100 dByvAm 5.3212200 GHz
M1
90 dBpv/m /
80 dBpv/m \
70 dBpv/m j i‘,\‘\
50 deuv/m /”\/'”“W MM\V\
50 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
10 depv/m
CF 5.32 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |

M1 1 5.32122 GHz 94.08 dBpV/m ndB 26.0 dB

T1 1 5.309266 GHz 67.88 dBuvV/m ndB down BW 21.22 MHz

T2 1 5.33049 GHz 68.44 dBuv/m Q Factor 250.7

)il ) AR W

TDF

1 Frequency Sweep

Multi¥ievws I Spectrum [ Spectrum 2 I Spectrum 3 @I Spectrum 4
Ref Level 107.00 dBuv/m RBW 200 kHz
Att 10dB SWT 1.01ms VBW 1MHz Mode Auto Sweep

1Pk Max
95.35 dBpV/m

Emission Bandwidth B, 5320 MHz, 802.11a 6Mbps, Ant 1

Nemko Norway, Instituttveien 6, Kjeller, Norway

M1[1]
100 dByvAm — 5.3212200 GHz
90 dBpv/m /
80 dBpv/m
70 dBpv/m NJ/
W et e S (VNP
50 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
10 depv/m
CF 5.32 GHz 1001 pts 4.07 MHz/ Span 40.7 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |

M1 1 5.32122 GHz 95.35 dBpV/m ndB 26.0 dB

T1 1 5.309266 GHz 69.40 dBuv/m ndB down BW 21.27 MHz

T2 1 5.330531 GHz 69.09 dBuv/m Q Factor 250.2

Jil ) QR W
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C@emko

) e

1 Frequency Sweep

Multi¥ievws I Spectrum [ Spectrum 2 I Spectrum 3 @I Spectrum 4
Ref Level 107.00 dBuv/m RBW 200 kHz
Att 10dB SWT 1.01ms VBW 1MHz Mode Auto Sweep
TOF

X I Spectrum 6 i

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

93.59 dBpv/m

Emission Bandwidth B, 5500 MHz, 802.11a 6Mbps, Ant 0

) e

TDF

1 Frequency Sweep

Multi¥ievws I Spectrum [ Spectrum 2 I Spectrum 3 @I Spectrum 4
Ref Level 107.00 dBuv/m RBW 200 kHz
Att 10dB SWT 1.01ms VBW 1MHz Mode Auto Sweep

X I Spectrum 6 i

M1[1]
100 dBLV/m 5.5036760 GHz,
M1
90 depv/m / gy A W \
80 depv/m / \‘\
70 depv/m j %\M
S0 depv/m
40 depvfm
30 depv/m
20 depvfm
10 dBpv/m
CF 5.5 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |

M1 1 5.503676 GHz 93.59 dBpV/m ndB 26.0 dB

T1 1 5.489331 GHz 67.67 dBuv/m ndB down BW 21.22 MHz

T2 1 5.510549 GHz 67.49 dBuv/m Q Factor 259.4

H [ CEREEEE ]

1Pk Max
96.42 dBpV/m
5.4983220 GHz

M1[1]

100 dBpv/m

90 depv/m

80 depv/m

70 depv/m

50 depv/m

40 depv/m

30 depv/m

20 depv/m

10 dBpv/m

CF 5.5 GHz

1001 pts

4.0 MHz/

Span 40.0 MHz

2 Marker Table

Type | Ref | Trc | X-Value

Y-Value

I

Function

Function Result |

5.498322 GHz
5.489331 GHz
5.510549 GHz

M1 1
T1 1
T2 1

96.42 dBpV/m

70.40 dBuv/m
70.26 dBuv/m

ndB
ndB down BW
Q Factor

26.0 dB
21.22 MHz
259.1

|

Emission Bandwidth B, 5500 MHz, 802.11a 6Mbps, Ant 1

Nemko Norway, Instituttveien 6, Kjeller, Norway
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C@emko

MultiView I Spectrum

s

) e

Ref Level 107.00 dBuv/m
Att

TOF

1 Frequency Sweep

10dB SWT 1.01 ms

I Spectrum 3 @I Spectrum 4
RBW 200 kHz
VBW 1 MHz Mode Auto Sweep

X I Spectrum 6 i

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

90.38 dBpV/m

M1[1]
100 dByvAm 5.6982820 GHz,
M1
0 dewm o] WW'U\MN\ S T T T
80 dBpv/m /
70 dBpv/m
7 <
o v ¥ o
;NBW»-‘#\‘ MW W
40 dBpv/m
30 dBpv/m
20 dBpv/m
10 dBpv/m
CF 5.7 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |
M1 1 5.698282 GHz 90.38 dBpV/m ndB 26.0 dB
T1 1 5.689331 GHz 64.34 dBuv/m ndB down BW 21.18 MHz
T2 1 5.710509 GHz 64.46 dBuv/m Q Factor 269.1
Jil ) AHRRRRAED We
Emission Bandwidth B, 5700 MHz, 802.11a 6Mbps, Ant 0
Multi¥iew I Spectrum [ Spectrum 2 I Spectrum 3 @I Spectrum 4 D] Spectrum 5 pX4 I Spectrum 6 i A
Ref Level 107.00 dBuv/m RBW 200 kHz
Att 10dB SWT 1.01ms VBW 1MHz Mode Auto Sweep

TDF

1 Frequency Sweep

1Pk Max
89.84 dBpvV/m

Emission Bandwidth B, 5700 MHz, 802.11a 6Mbps, Ant 1

Nemko Norway, Instituttveien 6, Kjeller, Norway

M1[1]
100 dByvAm 5.7012390 GHz
M1
90 dByv/m WMMWWWNM
80 dBpv/m / \\
70 dBuvim
}/ v
8
40 dBpv/m
30 dBpv/m
20 dBpv/m
10 dBpv/m
CF 5.7 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |
M1 1 5.701239 GHz 89.84 dBpV/m ndB 26.0 dB
T1 1 5.689251 GHz 63.68 dBpv/m ndB down BW 21.30 MHz
T2 1 5.710549 GHz 63.61 dBuv/m Q Factor 267.7
Jil ) QR W
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C@emko

TOF
1 Frequency Sweep

Multi¥iew I Spectrum [ Spectrum 2 I Spectrum 4 @] Spectum 5
Ref Level 107.00 dBuv/m RBW 200 kHz
Att 10dB SWT 1.01ms VBW 1MHz Mode Auto Sweep

8- 8

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

93.60 dBpvV/m

Emission Bandwidth B, 5745 MHz, 802.11a 6Mbps, Ant 0

TDF

1 Frequency Sweep

Multi¥iew I Spectrum [ Spectrum 2 I Spectrum 4 @] Spectum 5
Ref Level 107.00 dBuv/m RBW 200 kHz
Att 10dB SWT 1.01ms VBW 1MHz Mode Auto Sweep

8- 8

M1[1]
100 dByvAm 5.7432820 GHz
M1
90 depv/m /WMN\./"WWNM N e A
80 dBpv/m \\‘
70 dBpv/m V\/;V‘ =
W e \V\U - \“W
50 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
10 dBpv/m
CF 5.745 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |

M1 1 5.743282 GHz 93.60 dBpV/m ndB 26.0 dB

T1 1 5.734251 GHz 67.62 dBuv/m ndB down BW 21.26 MHz

T2 1 5.755509 GHz 67.75 dBuv/m Q Factor 270.2

H [ CEREEEE ]

1Pk Max
94.47 dBpV/m

Emission Bandwidth B, 5745 MHz, 802.11a 6Mbps, Ant 1

Nemko Norway, Instituttveien 6, Kjeller, Norway

M1[1]
100 dByvAm = 5.7432820 GHz
11
90 dBpv/m /
80 dBpv/m /
70 depv/m I/T‘ TiAM
60 dByivm [T — MM
50 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
10 dBpv/m
CF 5.745 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |

M1 1 5.743282 GHz 94.47 dBpV/m ndB 26.0 dB

T1 1 5.734331 GHz 68.58 dBpv/m ndB down BW 21.22 MHz

T2 1 5.755549 GHz 68.32 dBuv/m Q Factor 270.7

H [ CEREEEE ]
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TDF

1 Frequency Sweep

Multi¥iew I Spectrum [ Spectrum 2 I Spectrum 4 @] Spectum 5
Ref Level 107.00 dBuv/m RBW 200 kHz
Att 10dB SWT 1.01ms VBW 1MHz Mode Auto Sweep

8- 8

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

[-]

Emission Bandwidth B, 5825 MHz, 802.11a 6Mbps, Ant 0

MultiView I Spectrum

s

e )

Ref Level 107.00 dBuv/m

Att 10dB  SWT 1.01 ms
TOF
1 Frequency Sweep

RBW 200 kHz

VBW 1 MHz Mode Auto Sweep

8- 8

M1[1] 91.51 dBpv/m
100 dByvAm 5.8232820 GHz
M1
90 dBpv/m /w v AcA Dot A (EA R i i i s
80 dBpv/m / \\\
70 dBpv/m 7
Tv*“ A
% = Balad WM
50 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
10 depv/m
CF 5.825 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |
M1 1 5.823282 GHz 91.51 dBpV/m ndB 26.0 dB
T1 1 5.814131 GHz 65.33 dBpv/m ndB down BW 21.38 MHz
T2 1 5.835509 GHz 65.34 dBuv/m Q Factor 272.4
Jil ) QR W

M1[1]

93.85 dBpvV/m
5.8232820 GHz

100 dBpv/m

M1

Moo | v Nnonn iy

90 depv/m /

80 depv/m

12

70 depv/m

60 dBpv/m

50 depv/m

40 depv/m

30 depv/m

20 depv/m

10 dBpv/m

CF 5.825 GHz

1001 pts

4.0 MHz/

Span 40.0 MHz

2 Marker Table
Type | Ref | Trc |

X-Value

Y-Value

| Function

Function Result |

5.823282
5.814251

M1 1
T1 1
T2 1

5.835589 GHz

GHz
GHz

93.85 dBpV/m
67.81 dBuv/m
67.86 dBuv/m

ndB
ndB down BW
Q Factor

26.0 dB
21.34 MHz
272.9

|

Emission Bandwidth B, 5825 MHz, 802.11a 6Mbps, Ant 1

Nemko Norway, Instituttveien 6, Kjelle

r, Norway
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X I Spectrum 6 i

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

TOF
1 Frequency Sweep

Multi¥ievws I Spectrum [ Spectrum 2 I Spectrum 3 @I Spectrum 4
Ref Level 107.00 dBuv/m RBW 200 kHz
Att 10dB SWT 1.01ms VBW 1MHz Mode Auto Sweep

93.41 dBp¥/m
5.1812200 GHz|

M1[1]

100 dBpv/m

90 depv/m

80 depv/m

70 depv/m

60 dBpv/m

M,
Iy

40 depv/m

30 depv/m

20 depv/m

10 dBpv/m

CF 5.18 GHz

1001 pts

4.07 MHiz/

Span 40.7 MHz

2 Marker Table
Type | Ref | Trc |

X-Value

Y-Value

| Function

Function Result |

M1 1
T1 1
T2 1

5.18122 GHz
5.169469 GHz
5.19049 GHz

93.41 dBpV/m
67.52 dBuv/m
67.15 dBuv/m

ndB
ndB down BW
Q Factor

26.0 dB
21.02 MHz
246.5

|

Emission Bandwidth B, 5180 MHz, 802.11n HT20, MIMO

MultiView I Spectrum

s

arrs

@I Spectrum 4

) e

X I Spectrum 6 i

Ref Level 107.00 dBuv/m
Att

TDF

1 Frequency Sweep

10dB SWT 1.01 ms

RBW 200 kHz

VBW

1 MHz

Mode Auto Sweep

M1

1Pk Max
98.38 dBpvV/m
5.3212200 GHz|

M1[1]

100 dBpv/m

90 depv/m

80 depv/m

70 depv/m

|

ool

WM

7 UU u

50 depv/r

40 depv/m

30 depv/mr

20 depv/m

10 dBpv/m

CF 5.32 GHz

1001 pts

4.07 MHiz/

Span 40.7 MHz

2 Marker Table
Type | Ref | Trc |

X-Value

Y-Value

| Function

Function Result |

M1 1
T1 1
T2 1

5.32122 GHz
5.309469 GHz
5.33049 GHz

98.38 dBpV/m
72.46 dBuv/m
72.38 dBpv/m

ndB
ndB down BW
Q Factor

26.0 dB
21.02 MHz
253.1

|

Emission Bandwidth B, 5320 MHz, 802.11n HT20, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway
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FCC Part 15E
Nem ko Report no.: 315772-2
FCC ID: LKD07251456

Multi¥iew I Spectrum [ Spectrum 2 I Spectrum 3 @I Spectrum 4 D] Spectrum 5 pX4 I Spectrum 6 i A

Ref Level 107.00 dBuv/m RBW 200 kHz
Att 10dB SWT 1.01ms VBW 1MHz Mode Auto Sweep
TOF

1 Frequency Sweep

M1[1] 97.44 dBpv/m
1 5.5049150 GHz

100 dBpv/m

90 depv/m /\/ \)( g
80 depv/m
31/

70 dBpv/m
Wmﬂﬂ o [P nw'jl WMH/ SN
Y IR - VY

1
|

S0 depv/m
40 depvfm
30 depv/m
20 depvfm
10 dBpv/m
CF 5.5 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 5.504915 GHz 97.44 dBpV/m ndB 26.0 dB
T1 1 5.48961 GHz 71.75 dBpv/m ndB down BW 20.98 MHz
T2 1 5.510589 GHz 71.29 dBuv/m Q Factor 262.4

)il ) )
Emission Bandwidth B, 5500 MHz, 802.11n HT20, MIMO

Multi¥iew I Spectrum [ Spectrum 2 I Spectrum 3 @I Spectrum 4 D] Spectrum 5 pX4 I Spectrum 6 i A

Ref Level 107.00 dBuv/m RBW 200 kHz
Att 10dB SWT 1.01ms VBW 1MHz Mode Auto Sweep

TDF

1Pk Max
M1[1] 92.35dBpv/m
5.6949250 GHz|

1 Frequency Sweep

100 dBpv/m
90 depv/m fl s Anf) fl
/“ AVAd AR ST

80 dBpv/m ﬂr/ \M
70 dBpv/m T z
) A

60 depv/m h\J
g e, W\MN L“\f\ M% A
m—hf 7 L W
40 depvfm
30 depv/m
20 depvfm
10 dBpv/m
CF 5.7 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 5.694925 GHz 92.35 dBpV/m ndB 26.0 dB
T1 1 5.689331 GHz 66.30 dBpv/m ndB down BW 21.10 MHz
T2 1 5.71043 GHz 66.21 dBuv/m Q Factor 269.9

)il ) QR W
Emission Bandwidth B, 5700 MHz, 802.11n HT20, MIMO
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1 Frequency Sweep

Multi¥iew I Spectrum [ Spectrum 2 I Spectrum 4 @] Spectum 5
Ref Level 107.00 dBuv/m RBW 200 kHz
Att 10dB SWT 1.01ms VBW 1MHz Mode Auto Sweep
TOF

8- 8

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

95.42 dBpvV/m

Emission Bandwidth B, 5745 MHz, 802.11n HT20, MIMO

TDF

1 Frequency Sweep

Multi¥iew I Spectrum [ Spectrum 2 I Spectrum 4 @] Spectum 5
Ref Level 107.00 dBuv/m RBW 200 kHz
Att 10dB SWT 1.01ms VBW 1MHz Mode Auto Sweep

8- 8

M1[1]
100 dByvAm — 5.7486760 GHz
90 dBLV AN M rakity M Y ]M w
pv/m / 7 iy [,«\\{f) W T E

80 dBpv/m
70 dBpv/m HM

TV |y

By —t; W VUV R T W\/WAJV
50 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
10 depv/m
CF 5.745 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table

Type | Ref | Trc | X-Value Y-Value | Function Function Result |

M1 1 5.748676 GHz 95.42 dBpV/m ndB 26.0 dB

T1 1 5.734371 GHz 69.57 dBuv/m ndB down BW 20.98 MHz

T2 1 5.75535 GHz 69.94 dBuv/m Q Factor 274.0

Jil ) [T

1Pk Max
95.08 dBpV/m

Emission Bandwidth B, 5825 MHz, 802.11n HT20, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway

M1[1]
100 dByvAm — 5.8186860 GHz
]W o fam | e raa)
90 dBpv/m / L\,J e AL w
80 dBpv/m J/\HJ\/ \\‘(L‘H\
70 dBpv/m T 52
Wﬁd ﬂ«l‘M\Jp o W/J ﬁrl/\vm “n /'"\M “AW“VM
50 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
10 depv/m
CF 5.825 GHz 1001 pts 4.0 MHz/ Span 40.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |

M1 1 5.818686 GHz 95.08 dBpV/m ndB 26.0 dB

T1 1 5.814251 GHz 68.32 dBpv/m ndB down BW 21.18 MHz

T2 1 5.83543 GHz 68.99 dBuv/m Q Factor 274.7

Jil ) QR W
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1 Frequency Sweep

Multi¥ievws I Spectrum [ Spectrum 2 I Spectrum 3 @I Spectrum 4
Ref Level 117.00 dBuv/m RBW 500 kHz
Att 10dB SWT 1.01ms VBW 2MHz Mode Auto Sweep
TOF

X I Spectrum 6 i

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

96.96 dBpV/m
5.1955740 GHz

M1[1]

110 dBpv/m

100 dBpv/m:

90 depv/m

80 depv/m

70 depv/m

N

MMF\A\J q

G |
S0 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
CF 5.19 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |
M1 1 5.195574 GHz 96.96 dBpV/m ndB 26.0 dB
T1 1 5.1701 GHz 70.37 dBpv/m ndB down BW 39.74 MHz
T2 1 5.20984 GHz 70.58 dBuv/m Q Factor 130.7
)il ) QRN W
Emission Bandwidth B, 5190 MHz, 802.11n HT40, MIMO
Multi¥iew I Spectrum [ Spectrum 2 I Spectrum 3 @I Spectrum 4 D] Spectrum 5 pX4 I Spectrum 6 i A
Ref Level 107.00 dBuv/m RBW 500 kHz
Att 10dB SWT 1.01ms VBW 2MHz Mode Auto Sweep

TDF

1 Frequency Sweep

1Pk Max
97.56 dBpV/m

M1[1]
100 depv/m 141 5.2979320 GHz
. / WWL\ W \/"\\
80 dBpv/m
o M M w
A i 4t Y/‘M anfr)ﬂ\kﬂ%
50 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
10 depv/m
CF 5.31 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |

M1 1 5.297932 GHz 97.56 dBpV/m ndB 26.0 dB

T1 1 5.29002 GHz 71.39 dBpv/m ndB down BW 39.96 MHz

T2 1 5.32998 GHz 71.89 dBuv/m Q Factor 132.6

)il ) QRN

Emission Bandwidth B, 5310 MHz, 802.11n HT40, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

TOF
1 Frequency Sweep

Multi¥ievws I Spectrum [ Spectrum 2 I Spectrum 3 @I Spectrum 4
Ref Level 117.00 dBuv/m RBW 500 kHz
Att 10dB SWT 1.01ms VBW 2MHz Mode Auto Sweep

94.61 dBpV/m
5.5174330 GHz

M1[1]

110 dBpv/m

100 dBpv/m:
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A Y
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70 depv/m

NWMWM

Wﬁmﬂw

50 depv/m

40 depv/m

30 depv/m

20 depv/m

CF 5.51 GHz

1001 pts

6.0 MHz/

Span 60.0 MHz

2 Marker Table
Type | Ref | Trc |

X-Value

Y-Value

Function

Function Result |

M1 1
T1 1
T2 1

5.517433 GHz

5.49004 GHz
5.52996 GHz

94.61 dBpV/m
68.57 dBuv/m
63.90 dBuv/m

|
ndB
ndB down BW
Q Factor

26.0 dB
39.92 MHz
138.2

|

Emission Bandwidth B, 5510 MHz, 802.11n HT40, MIMO

MultiView I Spectrum

8|

Spectrum 2

arrs

@I Spectrum 4

) e

X I Spectrum 6 i

Ref Level 117.00 dBuv/m
Att
TOF

1 Frequency Sweep

10dB SWT 1.01 ms

RBW 500 kHz

VBW

2 MHz

Mode Auto Sweep

1Pk Max
97.52 dBpV/m

M1[1]
110 dBpv/m 5.6623280 GHz
100 dBpv/m a1
R A A ™ ALY AR
90 depv/m o
80 depv/m / \

/

i

Emission Bandwidth B, 5670 MHz, 802.11n HT40, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway

60 dBpv/m
S0 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
CF 5.67 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value Function Function Result |

M1 1 5.662328 GHz 97.52 dBpV/m ndB 26.0 dB

T1 1 5.64974 GHz 71.59 dBpv/m ndB down BW 40.10 MHz

T2 1 5.68984 GHz 71.37 dBuv/m Q Factor 141.2

Jil ) QR W
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TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

[-]

TOF
1 Frequency Sweep

Multi¥ievws I Spectrum [ Spectrum 2 I Spectrum 3 @I Spectrum 4
Ref Level 107.00 dBuv/m RBW 500 kHz
Att 10dB SWT 1.01ms VBW 2MHz Mode Auto Sweep

M1[1]

95.00 dBp¥V/m
5.7592560 GHz
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60 dBpv/m

50 depv/m

40 depv/m

30 depv/m

20 depv/m

10 dBpv/m

CF 5.755 GHz

1001 pts

6.0 MHz/

Span 60.0 MHz

2 Marker Table
Type | Ref | Trc |

X-Value

Y-Value

| Function

Function Result |

M1 1
T1 1
T2 1

5.759256 GHz
5.7348 GHz
5.77478 GHz

95.00 dBpV/m
68.61 dBuv/m
69.36 dBuv/m

ndB
ndB down BW
Q Factor

26.0 dB
39.98 MHz
144.1

|

Emission Bandwidth B, 5755 MHz, 802.11n HT40, MIMO

MultiView I Spectrum
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) e

X I Spectrum 6 i

Ref Level 107.00 dBuv/m
Att 10dB

TDF

1 Frequency Sweep

RBW 500 kHz

SWT 1.0l ms VBW

2 MHz Mode Auto Sweep

Emission Bandwidth B, 5795 MHz, 802.11n HT40, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway

M1[1] 98.17 dBpvV/m
100 dBpv/m m 5.7817530 GHz
N / W M \\
80 dBpv/m
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A ahr ) Nv/m““"‘ﬁ "
ﬁQ@h"’ KU Wi Vi \“M[M
60 dBpv/m
50 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
10 dBpv/m
CF 5.795 GHz 1001 pts 6.0 MHz/ Span 60.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |
M1 1 5.781753 GHz 98.17 dBpV/m ndB 26.0 dB
T1 1 5.77468 GHz 72.22 dBpv/m ndB down BW 40.40 MHz
T2 1 5.81508 GHz 72.39 dBuv/m Q Factor 143.1
H [ | CECCEEEN ]
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Ref Level 107.00 dBuv/m
Att

TOF

1 Frequency Sweep

10dB SWT 1.01 ms

RBW 1 MHz

VBW 3 MHz

Mode Auto Sweep

X I Spectrum 6 i

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

[-]

M1[1] 96.69 dBp¥/m
5.215270 GHz

100 dBpv/m

90 depv/m /

80 depv/m
TJ/

70 dBpv/m M \
}BWMW%.M" M“M)wvl g \ﬂ“\‘mw
50 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
10 depv/m
CF 5.21 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |

M1 1 5.21527 GHz 96.69 dBpV/m ndB 26.0 dB

T1 1 5.16876 GHz 70.14 dBuv/m ndB down BW 82.36 MHz

T2 1 5.25112 GHz 70.09 dBuv/m Q Factor 63.3

Jil ) QR W

Emission Bandwidth B, 5210 MHz, 802.11n HT80, MIMO

I Spectrum 3 pX4 I Spectrum 6 i

RBW 1 MHz
VBW 3 MHz

@I Spectrum 4

Mode Auto Sweep

) e

MultiView I Spectrum

s

Ref Level 107.00 dBuv/m
Att 10dB  SWT 1.01 ms

TOF
1 Frequency Sweep

M1[1]

96.10 dBpV/m
5.271420 GHz

100 dBpv/m
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80 dBpv/m
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10 dBpv/m

CF 5.29 GHz

1001 pts

12.0 MHz/

Span 120.0 MHz

2 Marker Table
Type | Ref | Trc |

X-Value

Y-Value

| Function

Function Result |

M1 1
T1 1
T2 1

5.27142 GHz
5.24876 GHz
5.33088 GHz

96.10 dBpV/m
70.40 dBuv/m
69.74 dBuv/m

ndB
ndB down BW
Q Factor

26.0 dB
82.12 MHz
64.2

|

) QRARRNRD

Emission Bandwidth B, 5290 MHz, 802.11n HT80, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

D] Spectum 5 :]I Spectrum 6 i ﬁ

TOF
1 Frequency Sweep

Multi¥ievws I Spectrum [ Spectrum 2 I Spectrum 3 @I Spectrum 4
Ref Level 107.00 dBuv/m RBW 1 MHz
Att 10dB SWT 1.0l ms VBW 3 MHz Mode Auto Sweep

M1[1] 93.58 dBp¥/m
5.559850 GHz

100 dBpv/m

M1

90 depv/m

80 depv/m

J

70 depv/m

et

50 depv/m

40 depv/m

30 depv/m

20 depv/m

10 dBpv/m

CF 5.53 GHz

1001 pts

12.0 MHz/ Span 120.0 MHz

2 Marker Table
Type | Ref | Trc |

X-Value Y-Value

Function Function Result |

M1 1
T1 1
T2 1

5.55985 GHz
5.48888 GHz
5.57112 GHz

93.58 dBpV/m
68.07 dBuv/m
67.91 dBuv/m

26.0 dB
82.24 MHz
67.6

|
ndB
ndB down BW
Q Factor

|

) [ REEREE

Emission Bandwidth B, 5530 MHz, 802.11n HT80, MIMO

MultiView I Spectrum
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Ref Level 107.00 dBuv/m
Att

TDF

1 Frequency Sweep

10dB SWT 1.01 ms

RBW 1 MHz

VBW 3 MHz Mode Auto Sweep

M1[1] 92.88 dBpV/m
100 dByvAm 5.790820 GHZ|
M1
90 depv/m At I Al At M A AS s rntoy | g, st Do - PRI |
80 dBpv/m // \\
70 dBpv/m T Wi
g e
50 dBpv/m
40 dBpv/m
30 dBpv/m
20 dBpv/m
10 dBpv/m
CF 5.775 GHz 1001 pts 12.0 MHz/ Span 120.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value Y-Value | Function Function Result |
M1 1 5.79082 GHz 92.88 dBpV/m ndB 26.0 dB
T1 1 5.73208 GHz 67.05 dBuv/m ndB down BW 83.80 MHz
T2 1 5.81588 GHz 67.06 dBuv/m Q Factor 69.1
)il ) AR W

Emission Bandwidth B, 5775 MHz, 802.11n HT80, MIMO

Nemko Norway, Instituttveien 6, Kjeller, Norway
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34 Peak Power Spectral Density, EIRP

FCC 15.407(a)

ISED RSS-247, Issue 1, Clause 6.2

Test Results: Complies
Measurement Data:

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

Ch. No. Nominal Frequency PPSD EIRP (dBm/MHz)
(MHz) 802.11a 802.11n HT20 802.11n HT40 802.11n HT80
36 5180 -2.1 -4.1
40 5200 24 1.0
48 5240 3.9 1.7
52 5260 45 7.8
60 5300 4.8 8.5
64 5320 -1.1 0.7
100 5500 -0.3 0.0
116 5580 6.9 9.0
140 5700 -6.3 -4.8
149 5745 -2.1 -1.8
157 5785 9.8* 12.4*
165 5825 -2.6 -2.2
38 5190 -3.9
46 5230 1.2
54 5270 47
62 5310 -3.2
102 5510 -5.8
110 5550 71
134 5670 -3.0
151 5755 -5.6
159 5795 -2.7
42 5210 -8.4
58 5290 -8.5
106 5530 -10.6
155 5775 -11.7

* Values are dBm/500kHz

Values in boldface are measured values, all other values are calculated from values in UL report no. 15U21878-E4V2,
and corrected for antenna gain.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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Power Spectral Density limits:

TEST REPORT

Report

FCC Part 15E
no.: 315772-2

FCC ID: LKD07251456

Frequency Band

Max Conducted Power Spectral Density

FCC 15.407(a)

RSS-247, Issue 1

5150 — 5250 MHz

17 dBm/MHz for master device
11 dBm/MHz for mobile/ portable client
device

10 dBm/MHz (only indoor allowed)

5250 — 5350 MHz

11 dBm/MHz

The lesser of 30 dBm/MHz or
17 + 10log1oB dBm/MHz
(B is 99% BW in MHz)

5470 — 5725 MHz

11 dBm/MHz

The lesser of 30 dBm/MHz or
17 + 10log1oB dBm/MHz
(B is 99% BW in MHz)

5725 - 5825 MHz

30 dBm/500kHz

30 dBm/500kHz

If transmitting antennas of directional gain greater than 6 dBi are used, the power spectral density from the intentional radiator shall be
reduced below the stated value above by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Nemko Norway, Instituttveien 6, Kjeller, Norway
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TEST REPORT

FCC Part 15E
Nem ko Report no.: 315772-2
FCC ID: LKD07251456

Ref Level 107.00 dBuv/m RBW 1 MHz SGL
Att 10dB  SWT 1.01 ms VBW 3 MHz Mode Auto Sweep Count 1000/1000

TDF

1 Frequency Sweep g
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0 dBpv/m

60 dBpv/m

50 dBpv/m

40 dBpv/m

30 depv/m

20 depv/m

10 dBpv/m
CF 5.18 GHz 1001 pt_s 2.0 MHE/ Span 20.0 MHz
)il ) CLLLLLLLL o

Power Spectral Density, 5180 MHz, 802.11a 6Mbps, Ant 0
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Power Spectral Density, 5755 MHz, 802.11n HT40, MIMO
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Power Spectral Density, 5530 MHz, 802.11n HT80, MIMO
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Power Spectral Density, 5775 MHz, 802.11n HT80, MIMO
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ISED RSS-247, Issue 1, clause 6.2

Test Results: Complies

Measurement Data:

Unwanted Emissions

TEST REPORT

FCC Part 15E

Report no.: 315772-2
FCC ID: LKD07251456

Band Edge Emissions, 5150MHz

Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz (dBm/MHz)
802.11a, Ant 0 36 5180 58.9 -36.4 -27 Complies
802.11a, Ant 1 36 5180 56.6 -38.7 -27 Complies
802.11n, HT20, MIMO 36 5180 54.0 -41.3 -27 Complies
802.11n, HT40, MIMO 38 5190 64.9 -30.4 -27 Complies
802.11n, HT80, MIMO 42 5210 61.6 -33.7 -27 Complies
Band Edge Emissions, 5350MHz
Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz (dBm/MHz)
802.11a, Ant 0 64 5320 57.7 -37.5 -27 Complies
802.11a, Ant 1 64 5320 55.5 -39.7 -27 Complies
802.11n, HT20, MIMO 64 5320 61.4 -33.9 -27 Complies
802.11n, HT40, MIMO 62 5310 66.7 -28.5 -27 Complies
802.11n, HT80, MIMO 58 5290 61.3 -34.0 -27 Complies
Band Edge Emissions, 5470MHz
Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/im @3m Peak dBm/MHz (dBm/MHz)
802.11a, Ant 0 100 5500 59.5 -35.7 -27 Complies
802.11a, Ant 1 100 5500 60.0 -35.2 -27 Complies
802.11n, HT20, MIMO 100 5500 62.5 -32.7 -27 Complies
802.11n, HT40, MIMO 102 5510 62.2 -33.1 -27 Complies
802.11n, HT80, MIMO 106 5530 58.7 -36.5 -27 Complies
Band Edge Emissions, 5725MHz
Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz (dBm/MHz)
802.11a, Ant 0 140 5700 58.4 -36.9 -27 Complies
802.11a, Ant 1 140 5700 60.1 -35.1 -27 Complies
802.11n, HT20, MIMO 140 5700 61.5 -33.8 -27 Complies
802.11n, HT40, MIMO 134 5670 59.6 -35.6 -27 Complies
802.11n, HT80, MIMO 122 5610 N/A N/A -27 Complies
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ISED RSS-247 Issue 1, Clause 6.2.4 (2)

Band Edge Emissions, 5715MHz

Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz (dBm/MHz)

802.11a, Ant 0 149 5745 60.1 -35.2 -27 Complies

802.11a, Ant 1 149 5745 31.1 -34.2 -27 Complies

802.11n, HT20, MIMO 149 5745 62.9 -32.3 -27 Complies

802.11n, HT40, MIMO 151 5755 67.1 -28.1 -27 Complies

802.11n, HT80, MIMO 155 5775 <654 <29.8 -27 Complies

Band Edge Emissions, 5725MHz

Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz (dBm/MHz)

802.11a, Ant 0 149 5745 69.7 -25.6 -17 Complies

802.11a, Ant 1 149 5745 67.4 -27.9 -17 Complies

802.11n, HT20, MIMO 149 5745 74.0 -21.2 -17 Complies

802.11n, HT40, MIMO 151 5755 72.7 -22.5 -17 Complies

802.11n, HT80, MIMO 155 5775 64.4 -29.8 -17 Complies

ISED RSS-247 Issue 1, Clause 6.2.4 (2)

Band Edge Emissions, 5850MHz

Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz (dBm/MHz)

802.11a, Ant 0 165 5825 60.4 -34.8 -17 Complies

802.11a, Ant 1 165 5825 63.7 -31.5 -17 Complies

802.11n, HT20, MIMO 165 5825 65.9 -29.3 -17 Complies

802.11n, HT40, MIMO 159 5795 61.0 -34.3 -17 Complies

802.11n, HT80, MIMO 155 5775 54.9 -40.3 -17 Complies

Band Edge Emissions, 5860MHz

Carrier Modulation Ch. No. | Carrier Freq | Measured value Peak Calculated value Limit Verdict
MHz dBuV/m @3m Peak dBm/MHz (dBm/MHz)

802.11a, Ant 0 165 5825 53.7 -41.5 -27 Complies

802.11a, Ant 1 165 5825 55.5 -39.7 -27 Complies

802.11n, HT20, MIMO 165 5825 60.2 -35.0 -27 Complies

802.11n, HT40, MIMO 159 5795 58.0 -37.2 -27 Complies

802.11n, HT80, MIMO 155 5775 54.9 -40.3 -27 Complies

See plots.

The measurement was performed in a 3m fully anechoic chamber. The EUT was first rotated in 3 planes to find the

maximum position.

The tested equipment is for indoor use only, no band-edge requirements apply at 5250 MHz.

No spurious emissions except the above listed harmonics and band-edge emissions were found.
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Operating Frequency band

Limit for Emissions Outside Operating Frequency Band

5150 — 5250 MHz

-27 dBm/MHz

5250 — 5350 MHz

-27 dBm/MHz

5470 — 5725 MHz

-27 dBm/MHz

5725 — 5850 MHz

See FCC 15.407(b)(4)(i) or 15.407(b)(4)(ii) and
ISED RSS-247 Issue 1, Clause 6.2.4 (2)

Devices operating in the 5.25-5.35 GHz band that generate emissions in the 5.15-5.25 GHz band must meet all applicable technical
requirements for operation in the 5.15-5.25 GHz band (including indoor use) or alternatively meet an out-of-band emission EIRP limit of

-27 dBm/MHz in the 5.15-5.25 GHz band.

The FCC limits for Band Edge emissions for the 5725 — 5850 MHz frequency band are less strict than the ISED requirements. An EUT
that fulfils the ISED requirements will therefore also fulfil the FCC requirements.
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